
M104

MⅡ05

M105

3

M108

M008

M006

M007

M001A

M041

29

26H

M109

M003

M002

M110

36W

M011

40LNA

M107

MⅡ04

40CA

M018

40

M100

MⅡ07

M010

M045

44

MⅡ06

78A

M042

M040

49

M133

45

46

46C

47

50LNA

M010

M127

M128

M129

M104

201

202

3

M214

202

203

5

6

8

7

9

10

11

12

13

12

11

M104

12

14

13

12

11

10

12

11

9

6

16

17

90

205

206

207

M111

M009

72

M103(※1)

M023(※1)

M019

M022

M020

77G

M078

M107

M102

M104

MⅡ03 

218

M014

45C

M015

47C

218

47LNA

50CA

M012

50

MⅡ08

PARTS

MEIHOTECH C-RINGR

H3E54205-ver3

MⅡ-6  /  MⅡ-6CA  /  MⅡ-6L

(2098000.2)    (2098020.2)      (2098030.2)  Only for authorized service center

EXPLODED VIEW

(※1) OPTION

M023 2080023 ANTI-BACKUP SPRING 1
M103 2080103 B.H.C.SCREW「M4x6」

1

CO DE  No . PARTS  NAMECO DE  No . PARTS  NAMECO DE  No . PARTS  NAMECO DE  No . PARTS  NAME Q T YQ T YQ T YQ T Y

PARTSPARTSPARTSPARTS

No .No .No .No .

2081001.2 HOUSING-6N ASSY  3,5,6,7,8,9,10,11,12,13,14,16,17,26H,90,201,202,203,205,206,207,M001A,M002,M003,M109,M110,M214
2081102.1 MⅡ MAGAZINE-6N ASSY  M078,M019,M020,M022,M102,M104
2081103.1 MⅡ PUSHER & GUIDE RAIL-6N ASSY  77G,218,M014,M015,M018,MⅡ03,MⅡ04,MⅡ05
2081004 GUIDE RAIL-6N ASSY  77G,M014,M018

2101712.1 THROTTLE VALVE ASSY  9,10,11,12,13,14

ASSEMBLYCODE No. ITEM No.

6 6CA 6L6 6CA 6L6 6CA 6L6 6CA 6L

3
← ←

2101403 LOCK WASHER 5
5

← ←
2101405 REAR VALVE SEAT 1

6
← ←

2101406 O-RING 2
7

← ←
2101407 THROTTLE SPRING 1

8
← ←

2101408 THROTTLE SPRING LOCATOR 1
9

← ←
2101409 THROTTLE VALVE SCREW 2

10
← ←

2101410 THROTTLE WASHER 2
11

← ←
2101411.1 O-RING END SUPPORT 4

12
← ←

2101412 O-RING 6
13

← ←
2101413.1 O-RING CENTER SUPPORT 2

14
← ←

2101414 THROTTLE VALVE SPACER 1
16

← ←
2101416 FRONT VALVE SEAT 1

17
← ←

2101417.1 THROTTLE STEM 1
26H

← ←
2102026 SET SCREW H 2

29
← ←

2101429 PISTON O-RING 1
36W

← ←
2107082 ROLL PIN W 3

40 2101440 UPPER JAW 6 1
40CA 2101560 UPPER JAW 6CA 1

40LNA 2106053 UPPER JAW 6LNA 1
44

←
2101444 LATCH SPRING 1

M133 2080133 LATCH SPRING L 1
45 2101445.1 LATCH 6 1

45C 2101545 LATCH 6C 1
M045 2080045.1 LATCH L 1

46 46 2101446 ROLLER 6 4
46C 2101546 ROLLER 6C 4

47 2101447 FEEDER BLADE  6 1
47C 2101547 FEEDER BLADE  6C 1

47LNA 2106052 FEEDER BLADE  6LNA 1
49

← ←
2101449.1 ROLLER PIN 2

50 2101450 LOWER JAW 6 1
50CA 2101570 LOWER JAW 6CA 1

50LNA 2106054 LOWER JAW 6LNA 1
72

← ←
2101472 F.H.C.SCREW「M3x10」

2
77G

← ←
2105040 MAGAZINE HEAD ROLL PIN 1

78A
← ←

2101479.1 MAGAZINE SHIM t:0.25 2
90

← ←
2101806 COUPLER(20PM) 1

201
← ←

2102131 SET SCREW 1
202

← ←
2102132 NUT 2

203
← ←

2102133 SOUND ABSORBER(R) 1
205

← ←
2102135 SOUND ABSORBER(G) 1

206
← ←

2102136 HOLDER 1
207

← ←
2102137 RETAINER RING 1

218
← ←

2109271 E-RING No.3 2
M001A

← ←
2080000 HOUSING-6NA 1

M002
← ←

2080002 PISTON ROD BUSHING 1
M003

← ←
2080003 DOWEL PIN「2.5x12.5」

1
M006

← ←
2080006 CAP 1

M007
← ←

2080007 CAP O-RING 1
M008

← ←
2080008 FEEDER ARM 1

M009
← ←

2080009.1 SIDE PLATE 1
M010

← ←
2080010 JAW BUSHING 2

M011
← ←

2080011 TRIGGER 1
M012

← ←
2080012 TRIGGER GURAD 1

M014
← ←

2080014 SPRING SPOOL BRACKET 1
M015

← ←
2080015 PUSHER SPRING SHAFT 1

M018
← ←

2080018 GUIDE RAIL 1
M019

← ←
2080019.1 MAGAZINE 1

M020
← ←

2080020.1 MAGAZINE SHOE 1
M022

← ←
2080022 MAGAZINE COVER 1

M040 M040 2080040 PISTON ROD-6(M7) 1
M041

← ←
2080041 PISTON(M7) 1

M042 2080042 PISTON ROD-6C(M7) 1
M078

← ←
2080078 MAGAZINE SHOE SPRING 2

M100
← ←

2080100 JAW BOLT(L25) 2
M102

← ←
2080102 ROLL PIN「2x8」

1
M104

← ←
2080104 B.H.C.SCREW「M5x10」

4
M105

← ←
2080105 B.H.C.SCREW「M5x25」

4
M107

← ←
2080107 LOCK NUT「M5」

4
M108

← ←
2080108 LOCK NUT「M3」

2
M109

← ←
2080109 BLIND PLUG(1/8) 1

M110
← ←

2080110 O-RING(P-14) 1
M111

← ←
2080111 SHOULDER BOLT「L16」

2
M127

← ←
2080127 L-WRENCH 2mm 1

M128
← ←

2080128 L-WRENCH 2.5mm 1
M129

← ←
2080129 L-WRENCH 3mm 1

M214
← ←

2102134.1 SILENCER CAP-D 1
MⅡ03 ← ←

2082003.1 PUSHER_MⅡ
1

MⅡ04 ← ←
2082004 PUSHER SPRING_ MⅡ

1
MⅡ05 ← ←

2082005 B.H.C SCREW「M4x4」
1

MⅡ06 ← ←
2082006 MAGAZINE SHIM t:0.4 1

MⅡ07 ← ←
2082007 SIDE PLATE_MⅡ(LATCH HOLDING TYPE) 1

MⅡ08 ← ←
2082008 LOCK WASHER「M6」

2

PARTS No.PARTS No.PARTS No.PARTS No.

CODE  No. PARTS NAMECODE  No. PARTS NAMECODE  No. PARTS NAMECODE  No. PARTS NAME QTYQTYQTYQTY


